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1. Effective Isotropic Radiated Power
1.1. Test Results @ Antl (Antenna Gain=-2.33dBi)

SCS Bandwidth | Channel Modulation Inner—lRB_&zndUI::ZC_ilE;i:Ltt (dBm)mner_Fu” M"Z(BE:)RP I(:jlé::; Verdict
15KHz 5MHz LCH DFT-Pi2BPSK 22.79 22.73 22.83 20.50 33.00 Pass
15KHz 5MHz LCH DFT-QPSK 22.79 22.78 22.81 20.48 33.00 Pass
15KHz 5MHz LCH DFT-16QAM 21.84 21.82 21.75 19.51 33.00 Pass
15KHz 5MHz LCH DFT-64QAM 20.35 20.29 20.40 18.07 33.00 Pass
15KHz 5MHz LCH DFT-256QAM 18.24 18.18 18.36 16.03 33.00 Pass
15KHz 5MHz LCH CP-QPSK 21.07 21.02 21.31 18.98 33.00 Pass
15KHz 5MHz MCH DFT-Pi2BPSK 22.67 22.72 22.74 20.41 33.00 Pass
15KHz 5MHz MCH DFT-QPSK 22.72 22.79 22.70 20.46 33.00 Pass
15KHz 5MHz MCH DFT-16QAM 21.81 21.85 21.79 19.52 33.00 Pass
15KHz 5MHz MCH DFT-64QAM 20.10 20.16 20.30 17.97 33.00 Pass
15KHz 5MHz MCH DFT-256QAM 18.11 18.15 18.21 15.88 33.00 Pass
15KHz 5MHz MCH CP-QPSK 21.24 21.27 21.15 18.94 33.00 Pass
15KHz 5MHz HCH DFT-Pi2BPSK 22.82 22.92 22.95 20.62 33.00 Pass
15KHz 5MHz HCH DFT-QPSK 22.95 22.95 22.94 20.62 33.00 Pass
15KHz 5MHz HCH DFT-16QAM 21.99 22.08 21.98 19.75 33.00 Pass
15KHz 5MHz HCH DFT-64QAM 20.21 20.30 20.47 18.14 33.00 Pass
15KHz 5MHz HCH DFT-256QAM 18.31 18.33 18.47 16.14 33.00 Pass
15KHz 5MHz HCH CP-QPSK 21.40 21.44 21.31 19.11 33.00 Pass
15KHz 10MHz LCH DFT-Pi2BPSK 22.84 22.76 22.77 20.51 33.00 Pass
15KHz 10MHz LCH DFT-QPSK 22.92 22.90 22.81 20.59 33.00 Pass
15KHz 10MHz LCH DFT-16QAM 21.95 21.97 21.77 19.64 33.00 Pass
15KHz 10MHz LCH DFT-64QAM 20.21 20.21 20.18 17.88 33.00 Pass
15KHz 10MHz LCH DFT-256QAM 18.38 18.38 18.32 16.05 33.00 Pass
15KHz 10MHz LCH CP-QPSK 21.42 21.39 21.25 19.09 33.00 Pass
15KHz 10MHz MCH DFT-Pi2BPSK 22.69 22.75 22.71 20.42 33.00 Pass
15KHz 10MHz MCH DFT-QPSK 22.74 22.81 22.72 20.48 33.00 Pass
15KHz 10MHz MCH DFT-16QAM 21.81 21.94 21.68 19.61 33.00 Pass
15KHz 10MHz MCH DFT-64QAM 20.17 20.18 20.11 17.85 33.00 Pass
15KHz 10MHz MCH DFT-256QAM 18.18 18.26 18.16 15.93 33.00 Pass
15KHz 10MHz MCH CP-QPSK 21.33 21.36 21.19 19.03 33.00 Pass
15KHz 10MHz HCH DFT-Pi2BPSK 22.78 22.98 22.84 20.65 33.00 Pass
15KHz 10MHz HCH DFT-QPSK 22.79 22.95 22.86 20.62 33.00 Pass
15KHz 10MHz HCH DFT-16QAM 21.89 22.02 21.84 19.69 33.00 Pass
15KHz 10MHz HCH DFT-64QAM 20.45 20.59 20.38 18.26 33.00 Pass
15KHz 10MHz HCH DFT-256QAM 18.29 18.46 18.33 16.13 33.00 Pass
15KHz 10MHz HCH CP-QPSK 21.19 21.32 21.30 18.99 33.00 Pass
15KHz 15MHz LCH DFT-Pi2BPSK 22.79 22.76 22.78 20.46 33.00 Pass
15KHz 15MHz LCH DFT-QPSK 22.90 22.81 22.82 20.57 33.00 Pass
15KHz 15MHz LCH DFT-16QAM 21.96 21.86 21.76 19.63 33.00 Pass
15KHz 15MHz LCH DFT-64QAM 20.20 20.19 20.32 17.99 33.00 Pass
15KHz 15MHz LCH DFT-256QAM 18.24 18.25 18.23 15.92 33.00 Pass
15KHz 15MHz LCH CP-QPSK 21.45 21.39 21.22 19.12 33.00 Pass
15KHz 15MHz MCH DFT-Pi2BPSK 22.70 22.78 22.67 20.45 33.00 Pass
15KHz 15MHz MCH DFT-QPSK 22.81 22.88 22.74 20.55 33.00 Pass
15KHz 15MHz MCH DFT-16QAM 21.75 21.86 21.67 19.53 33.00 Pass
15KHz 15MHz MCH DFT-64QAM 20.00 20.11 20.25 17.92 33.00 Pass
15KHz 15MHz MCH DFT-256QAM 17.88 17.93 18.19 15.86 33.00 Pass
15KHz 15MHz MCH CP-QPSK 21.21 21.36 21.26 19.03 33.00 Pass
15KHz 15MHz HCH DFT-Pi2BPSK 22.82 22.98 22.83 20.65 33.00 Pass
15KHz 15MHz HCH DFT-QPSK 22.89 23.05 22.81 20.72 33.00 Pass
15KHz 15MHz HCH DFT-16QAM 21.93 22.11 21.81 19.78 33.00 Pass
15KHz 15MHz HCH DFT-64QAM 20.22 20.37 20.32 18.04 33.00 Pass
15KHz 15MHz HCH DFT-256QAM 18.31 18.41 18.35 16.08 33.00 Pass
15KHz 15MHz HCH CP-QPSK 21.41 21.58 21.29 19.25 33.00 Pass
15KHz 20MHz LCH DFT-Pi2BPSK 22.86 22.77 22.80 20.53 33.00 Pass
15KHz 20MHz LCH DFT-QPSK 22.96 22.85 22.83 20.63 33.00 Pass
15KHz 20MHz LCH DFT-16QAM 21.98 21.89 21.79 19.65 33.00 Pass
15KHz 20MHz LCH DFT-64QAM 20.23 20.20 20.26 17.93 33.00 Pass
15KHz 20MHz LCH DFT-256QAM 18.34 18.24 18.26 16.01 33.00 Pass

FCC RF Test Report 3/37 LML-R-TCC-201 V1.5




ADR TEST AND CERTIFICATION CENTER Report No.: TR-24ADRTCC7013

15KHz 20MHz LCH CP-QPSK 21.44 21.36 21.27 19.11 33.00 Pass
15KHz 20MHz MCH DFT-Pi2BPSK 22.71 22.83 22.74 20.50 33.00 Pass
15KHz 20MHz MCH DFT-QPSK 22.70 22.80 22.73 20.47 33.00 Pass
15KHz 20MHz MCH DFT-16QAM 21.80 21.89 21.71 19.56 33.00 Pass
15KHz 20MHz MCH DFT-64QAM 20.33 20.43 20.23 18.10 33.00 Pass
15KHz 20MHz MCH DFT-256QAM 18.18 18.24 18.24 15.91 33.00 Pass
15KHz 20MHz MCH CP-QPSK 21.05 21.15 21.21 18.88 33.00 Pass
15KHz 20MHz HCH DFT-Pi2BPSK 22.76 22.98 22.87 20.65 33.00 Pass
15KHz 20MHz HCH DFT-QPSK 22.79 23.06 22.85 20.73 33.00 Pass
15KHz 20MHz HCH DFT-16QAM 21.91 22.12 21.86 19.79 33.00 Pass
15KHz 20MHz HCH DFT-64QAM 20.10 20.33 20.34 18.01 33.00 Pass
15KHz 20MHz HCH DFT-256QAM 18.20 18.41 18.34 16.08 33.00 Pass
15KHz 20MHz HCH CP-QPSK 21.38 21.58 21.35 19.25 33.00 Pass
15KHz 25MHz LCH DFT-Pi2BPSK 22.69 22.65 22.77 20.44 33.00 Pass
15KHz 25MHz LCH DFT-QPSK 22.79 22.75 22.73 20.46 33.00 Pass
15KHz 25MHz LCH DFT-16QAM 21.86 21.77 21.76 19.53 33.00 Pass
15KHz 25MHz LCH DFT-64QAM 20.11 20.06 20.24 17.91 33.00 Pass
15KHz 25MHz LCH DFT-256QAM 18.16 18.14 18.25 15.92 33.00 Pass
15KHz 25MHz LCH CP-QPSK 21.31 21.28 21.24 18.98 33.00 Pass
15KHz 25MHz MCH DFT-Pi2BPSK 22.60 22.67 22.67 20.34 33.00 Pass
15KHz 25MHz MCH DFT-QPSK 22.72 22.77 22.68 20.44 33.00 Pass
15KHz 25MHz MCH DFT-16QAM 21.70 21.78 21.73 19.45 33.00 Pass
15KHz 25MHz MCH DFT-64QAM 20.04 20.06 20.15 17.82 33.00 Pass
15KHz 25MHz MCH DFT-256QAM 18.03 18.07 18.19 15.86 33.00 Pass
15KHz 25MHz MCH CP-QPSK 21.24 21.26 21.14 18.93 33.00 Pass
15KHz 25MHz HCH DFT-Pi2BPSK 22.56 22.88 22.83 20.55 33.00 Pass
15KHz 25MHz HCH DFT-QPSK 22.64 22.98 22.81 20.65 33.00 Pass
15KHz 25MHz HCH DFT-16QAM 21.72 22.02 21.83 19.69 33.00 Pass
15KHz 25MHz HCH DFT-64QAM 19.95 20.29 20.32 17.99 33.00 Pass
15KHz 25MHz HCH DFT-256QAM 17.99 18.30 18.34 16.01 33.00 Pass
15KHz 25MHz HCH CP-QPSK 21.16 21.51 21.32 19.18 33.00 Pass
15KHz 30MHz LCH DFT-Pi2BPSK 22.80 22.74 22.80 20.47 33.00 Pass
15KHz 30MHz LCH DFT-QPSK 22.92 22.86 22.83 20.59 33.00 Pass
15KHz 30MHz LCH DFT-16QAM 21.95 21.92 21.85 19.62 33.00 Pass
15KHz 30MHz LCH DFT-64QAM 20.26 20.18 20.37 18.04 33.00 Pass
15KHz 30MHz LCH DFT-256QAM 18.20 18.18 18.29 15.96 33.00 Pass
15KHz 30MHz LCH CP-QPSK 21.39 21.38 21.31 19.06 33.00 Pass
15KHz 30MHz MCH DFT-Pi2BPSK 22.72 22.80 22.79 20.47 33.00 Pass
15KHz 30MHz MCH DFT-QPSK 22.78 22.91 22.79 20.58 33.00 Pass
15KHz 30MHz MCH DFT-16QAM 21.83 21.95 21.78 19.62 33.00 Pass
15KHz 30MHz MCH DFT-64QAM 20.12 20.28 20.28 17.95 33.00 Pass
15KHz 30MHz MCH DFT-256QAM 18.15 18.22 18.27 15.94 33.00 Pass
15KHz 30MHz MCH CP-QPSK 21.30 21.42 21.26 19.09 33.00 Pass
15KHz 30MHz HCH DFT-Pi2BPSK 22.68 23.00 22.84 20.67 33.00 Pass
15KHz 30MHz HCH DFT-QPSK 22.80 23.11 22.89 20.78 33.00 Pass
15KHz 30MHz HCH DFT-16QAM 21.83 22.16 21.95 19.83 33.00 Pass
15KHz 30MHz HCH DFT-64QAM 20.06 20.48 20.45 18.15 33.00 Pass
15KHz 30MHz HCH DFT-256QAM 18.11 18.45 18.37 16.12 33.00 Pass
15KHz 30MHz HCH CP-QPSK 21.27 21.64 21.40 19.31 33.00 Pass
15KHz 35MHz LCH DFT-Pi2BPSK 22.74 22.72 22.82 20.49 33.00 Pass
15KHz 35MHz LCH DFT-QPSK 22.89 22.75 22.83 20.56 33.00 Pass
15KHz 35MHz LCH DFT-16QAM 21.88 21.81 21.79 19.55 33.00 Pass
15KHz 35MHz LCH DFT-64QAM 20.17 20.13 20.29 17.96 33.00 Pass
15KHz 35MHz LCH DFT-256QAM 18.19 18.15 18.31 15.98 33.00 Pass
15KHz 35MHz LCH CP-QPSK 21.31 21.32 21.30 18.99 33.00 Pass
15KHz 35MHz MCH DFT-Pi2BPSK 22.65 22.87 22.88 20.55 33.00 Pass
15KHz 35MHz MCH DFT-QPSK 22.78 22.98 22.87 20.65 33.00 Pass
15KHz 35MHz MCH DFT-16QAM 21.83 22.09 21.82 19.76 33.00 Pass
15KHz 35MHz MCH DFT-64QAM 20.13 20.38 20.34 18.05 33.00 Pass
15KHz 35MHz MCH DFT-256QAM 18.03 18.38 18.29 16.05 33.00 Pass
15KHz 35MHz MCH CP-QPSK 21.41 21.59 21.29 19.26 33.00 Pass
15KHz 35MHz HCH DFT-Pi2BPSK 22.62 22.99 22.84 20.66 33.00 Pass
15KHz 35MHz HCH DFT-QPSK 22.72 23.11 22.87 20.78 33.00 Pass
15KHz 35MHz HCH DFT-16QAM 21.77 22.16 21.79 19.83 33.00 Pass

FCC RF Test Report 4/37 LML-R-TCC-201 V1.5




ADR TEST AND CERTIFICATION CENTER Report No.: TR-24ADRTCC7013

15KHz 35MHz HCH DFT-64QAM 20.05 20.44 20.37 18.11 33.00 Pass
15KHz 35MHz HCH DFT-256QAM 18.11 18.46 18.32 16.13 33.00 Pass
15KHz 35MHz HCH CP-QPSK 21.28 21.58 21.39 19.25 33.00 Pass
15KHz 40MHz LCH DFT-Pi2BPSK 22.77 22.78 22.86 20.53 33.00 Pass
15KHz 40MHz LCH DFT-QPSK 22.89 22.92 22.81 20.59 33.00 Pass
15KHz 40MHz LCH DFT-16QAM 21.92 21.99 21.83 19.66 33.00 Pass
15KHz 40MHz LCH DFT-64QAM 20.20 20.27 20.33 18.00 33.00 Pass
15KHz 40MHz LCH DFT-256QAM 18.21 18.30 18.34 16.01 33.00 Pass
15KHz 40MHz LCH CP-QPSK 21.38 21.46 21.25 19.13 33.00 Pass
15KHz 40MHz MCH DFT-Pi2BPSK 22.70 22.87 22.81 20.54 33.00 Pass
15KHz 40MHz MCH DFT-QPSK 22.79 22.94 22.78 20.61 33.00 Pass
15KHz 40MHz MCH DFT-16QAM 21.81 22.02 21.79 19.69 33.00 Pass
15KHz 40MHz MCH DFT-64QAM 20.07 20.32 20.24 17.99 33.00 Pass
15KHz 40MHz MCH DFT-256QAM 18.10 18.36 18.28 16.03 33.00 Pass
15KHz 40MHz MCH CP-QPSK 21.31 21.50 21.21 19.17 33.00 Pass
15KHz 40MHz HCH DFT-Pi2BPSK 22.67 23.01 22.82 20.68 33.00 Pass
15KHz 40MHz HCH DFT-QPSK 22.59 22.99 22.86 20.66 33.00 Pass
15KHz 40MHz HCH DFT-16QAM 21.71 22.05 21.83 19.72 33.00 Pass
15KHz 40MHz HCH DFT-64QAM 20.27 20.59 20.36 18.26 33.00 Pass
15KHz 40MHz HCH DFT-256QAM 18.05 18.42 18.34 16.09 33.00 Pass
15KHz 40MHz HCH CP-QPSK 21.01 21.46 21.32 19.13 33.00 Pass
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2. Peak-to-Average Ratio
2.1. Test Results

. Result (dB) Limit .
B h h | RB Vi

SCS andwidt Channe DET-PI2BPSK DFT-OPSK (@B) erdict

15KHz 40MHz LCH Outer_Full 7.22 7.35 13.00 Pass

15KHz 40MHz MCH Outer_Full 8.28 7.07 13.00 Pass

15KHz 40MHz HCH Outer_Full 7.46 7.52 13.00 Pass

2.2. Test Plots
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3. Modulation Characteristics
3.1. Test Plots

n2A / 15KHz / 40MHz
MCH / DFT-Pi2BPSK / Outer_Full MCH / DFT- Outer_Full

MCH / DFT-16QAM / Outer_Full MCH / DFT-64QAM / Outer_Full

MCH / DFT-256QAM / Outer_Full MCH / CP-QPSK / Outer_Full
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MCH / CP-16QAM / Outer_Full

MCH / CP-64QAM / Outer_Full

Intentionally Blank
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4. 99% Occupied Bandwidth & 26dB Emission Bandwidth
4.1. Test Results

. . 99% Occupied 26dB Emission .
SCS Bandwidth Modulation RB Bandwidth (pMHz) Bandwidth (MHz) Verdict
15KHz 5MHz DFT-Pi2BPSK Outer_Full 4.48 4.84 Pass
15KHz 5MHz DFT-QPSK Outer_Full 4.49 4.82 Pass
15KHz 5MHz CP-QPSK Outer_Full 4.47 4.85 Pass
15KHz 5MHz CP-16QAM Outer_Full 4.48 4.84 Pass
15KHz 5MHz CP-64QAM Outer_Full 4.48 4.87 Pass
15KHz 5MHz CP-256QAM Outer_Full 4.48 4.85 Pass
15KHz 10MHz DFT-Pi2BPSK Outer_Full 8.95 9.42 Pass
15KHz 10MHz DFT-QPSK Outer_Full 8.89 9.34 Pass
15KHz 10MHz CP-QPSK Outer_Full 9.27 9.78 Pass
15KHz 10MHz CP-16QAM Outer_Full 9.29 9.76 Pass
15KHz 10MHz CP-64QAM Outer_Full 9.29 9.78 Pass
15KHz 10MHz CP-256QAM Outer_Full 9.27 9.76 Pass
15KHz 15MHz DFT-Pi2BPSK Outer_Full 13.43 14.13 Pass
15KHz 15MHz DFT-QPSK Outer_Full 13.40 14.07 Pass
15KHz 15MHz CP-QPSK Outer_Full 14.09 14.79 Pass
15KHz 15MHz CP-16QAM Outer_Full 14.12 14.82 Pass
15KHz 15MHz CP-64QAM Outer_Full 14.12 14.82 Pass
15KHz 15MHz CP-256QAM Outer_Full 14.12 14.79 Pass
15KHz 20MHz DFT-Pi2BPSK Outer_Full 17.86 18.64 Pass
15KHz 20MHz DFT-QPSK Outer_Full 17.82 18.64 Pass
15KHz 20MHz CP-QPSK Outer_Full 18.90 19.72 Pass
15KHz 20MHz CP-16QAM Outer_Full 18.94 19.72 Pass
15KHz 20MHz CP-64QAM Outer_Full 18.94 19.80 Pass
15KHz 20MHz CP-256QAM Outer_Full 18.86 19.72 Pass
15KHz 25MHz DFT-Pi2BPSK Outer_Full 22.88 23.85 Pass
15KHz 25MHz DFT-QPSK Outer_Full 22.88 23.85 Pass
15KHz 25MHz CP-QPSK Outer_Full 23.73 24.75 Pass
15KHz 25MHz CP-16QAM Outer_Full 23.73 24.70 Pass
15KHz 25MHz CP-64QAM Outer_Full 23.73 24.70 Pass
15KHz 25MHz CP-256QAM Outer_Full 23.68 24.70 Pass
15KHz 30MHz DFT-Pi2BPSK Outer_Full 28.59 29.70 Pass
15KHz 30MHz DFT-QPSK Outer_Full 28.59 29.82 Pass
15KHz 30MHz CP-QPSK Outer_Full 28.59 29.82 Pass
15KHz 30MHz CP-16QAM Outer_Full 28.53 29.82 Pass
15KHz 30MHz CP-64QAM Outer_Full 28.59 29.82 Pass
15KHz 30MHz CP-256QAM Outer_Full 28.53 29.82 Pass
15KHz 35MHz DFT-Pi2BPSK Outer_Full 32.17 33.39 Pass
15KHz 35MHz DFT-QPSK Outer_Full 32.10 33.39 Pass
15KHz 35MHz CP-QPSK Outer_Full 33.57 34.79 Pass
15KHz 35MHz CP-16QAM Outer_Full 33.50 34.72 Pass
15KHz 35MHz CP-64QAM Outer_Full 33.57 34.79 Pass
15KHz 35MHz CP-256QAM Outer_Full 33.50 34.79 Pass
15KHz 40MHz DFT-Pi2BPSK Outer_Full 38.60 40.16 Pass
15KHz 40MHz DFT-QPSK Outer_Full 38.60 40.08 Pass
15KHz 40MHz CP-QPSK Outer_Full 38.52 40.08 Pass
15KHz 40MHz CP-16QAM Outer_Full 38.60 40.08 Pass
15KHz 40MHz CP-64QAM Outer_Full 38.52 40.16 Pass
15KHz 40MHz CP-256QAM Outer_Full 38.60 40.24 Pass
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4.2. Test Plots

n2A / 15KHz / 5MHz

MCH / DFT-Pi2BPSK / Outer_Full

MCH / DFT-QPSK / Outer_Full

s s
Spectrum ] Spectrum ]
Rof Loval 30.00 gem  Ofset 7.07 0f w RBW 50 kHz Rof Loval 30.00 dem  OFset 7.97 08 = RBW 50 kHz
po ALt 40 dB - SWT S0 ms & YBW 200 kMz Mode autc Sweep 40 dB - SWT S0 ms & YBW 200 kMz Mode auto Sweep
SGL Count 1007100 SGL Count 100/100
| OEEED P Mar
T LT} 12.73 dbm| T ETEY] 12.82 dbm|
20 dom 187946100 GHz 20 dorm a 180164800 GHz|
- Oce Bw 12 4475524476 MHz T Oce B 12 4485514486 MHz|
10 dem I - s w»\s}‘ 12.57 dibm| 10 d8m s nan o e y 'N.—wm\«w)' 12,66 dim|
| 1.87756000 GHz, { ll 1.87756000 GHz|
o o K 13
-10 dm J . . +10 dBm—p— ‘} . .
D1 -13.270 dérr 1 1
<20 dam L dam L
| /
et S p———— PR WLy
f i1 -
p T O i 40 dam:
50 gam
40 gem
1001 prs Span 10.0 MHz A8 GHz 1001 prs Span 10.0 MHz
Marker | Marker |
Type | Ret | Trc | X-valus | y-value | Function | Function Result | Type | Ret | Tre | X-valun | v-value | Function | Function Result |
My 1 1.679461 Ghz 12.73 dm My 1 1.681648 GHz 12.62 dém
T 1 18777423 Ghz 9.26 dam Oce Bw 4.475524476 MHz T 1 18777423 GHz 9.70 dam Occ Bw 4.4355144806 MHZ
T2 1 10.55 dam T2 1 18822278 GHz 10.26 dam
Mz 1 -12.57 d&m Mz 1 7756 GHz -12.66 d&m
M2 1 =13.21 dBm 1 M2 1 1.88238 GHz =964 dBm 1

Cate: 7.JUN 2024 11:05:55

Cate: 7.JUN 2024 11:05:16

MCH / CP-QPSK / Outer_Full

MCH / CP-16QAM / Outer_Full

s s
Spectrum ] Spectrum ]
Rof Laval 30.00 cem  Offsot 7.07 08w RBW 50 kHz Rof Laval 30.00 cem  Offst 7.07 02 = RBW 50 kHz
SWT S0 ms & YBW 200 kMz Mode autc Sweep po ALt 40 dB - SWT S0 ms & YBW 200 kMz Mode auto Sweep
T LT} 9,52 dbm)| T ETEY] 1018 dbm|
20 dom 187009200 GHz 20 dorm 187910100 GHz|
» Oce Bw 4465534466 MHz Oce By 4475524476 MHz|
10 d8m ¥ M2[1 T2 15.95 divm| 10 d8m - T ¥ ML) IS 15,23 divm|
ST P —wv\.wn«)-\-»-lﬂww-«.; 1.87755000 GHz| i e e Gy ““"“,l 1.87757000 GHz|
o an | o8
. 5 . 'I 5
-10 dBm T AT T -10 g8 - .
0 ¥ - -
1 - 1 | L 816 gam—T
<20 dBm - <20 gBm i
o ey A i ettty e | gl A e S
VR L WPET R T ¥ LT WAL g
-4 dam -401 dBm
-50 gBmy -50 gem
-0 gBmy 40 gem
CF 1.8 GHz 1001 prs Span 10.0 MHz 1001 prs Span 10.0 MHz
Marker | Marker |
Type | Ret | Trc | X-valus 1 | Funetion | Function Result | Type | Ret | Tre | X-valus | v-value | Function | Function Result |
My 1 1.678092 Ghz My 1 1.679181 GHz
T 1 18777522 Ghz Oce Bw 4.465534466 MHz T 1 18777528 GHz Occ Bw 4.475524476 MHZ
T2 1 18822176 GHz T2 1 Ghz
Mz 1 1.87755 GHz Mz 1 Ghz
M3 1 18824 GHz | M3 1 1 Ghz |

Cate: 7.JUN 2024 11:08.27

Cate: 7.JUN 2024 11:05:37

MCH / CP-64QAM / Outer_Full

MCH / CP-256QAM / Outer_Full

(s
Spectrum

Cate: 7.JUN 2024 11:05.47

=
Spectrum
Rof Loval 30.00 gem  Ofset 7.07 0f w RBW 50 kHz Rof Loval 30.00 dem  OFset 7.97 08 = RBW 50 kHz
po ALt 40 dB - SWT S0 ms & YBW 200 kMz Mode autc Sweep S0 ms & YBW 200 kMz Mode auto Sweep
SGL Count 1007100
1Pk Max
T Mi1] 9.38 dim| I Mi[1] 6.04 dBm|
20 dam 1.87900000 GHz| =0 dam 1.00020000 GHz|
Oce B 4475524476 MHz] Occ Bw 4475524476 MHz]
10 dem \3;_\1] > 16.45 di 10 d8m - M2[1] 17.22 dim|
S Ly PRI . N T 2 : y
. B i \1 187756000 GHz| . B I A P N L 187757000 GHz|
0l ] T
-10 dBm &-— - -10 dBrm o T + T
E | LE
20 1 : L
T \
ikl da ol o (e
T L Ty oy I
-40 dBm -40 dam
-50 gBmy -50 gem
-0 gBmy 40 gem
1001 pts Span 10.0 MHz B8 GHz 1001 pts Span 10.0 MHz
Marker | Marker |
Type | Ret | Trc | X-valun | y-value | Function | Function Result | Type | Ret | Tre | X-valun | v-value | Function | Function Result |
ML 1 E ML 1 .04 dBm
T1 1 Occ Bw 4.475524476 MHZ T1 1 18777522 GHz 2.16 dom Occ Bw 4475524476 MHZ
T2 1 T2 1 1.BEZ22TE GHz 1.88 d&m
Mz 1 Mz 1 -17.22 gim
Mz 1 | Mz 1 -19.75 dBm |

Cate: 7.JUN 2024 11:05:59

FCC RF Test Report

10/ 37

LML-R-TCC-201 V1.5




ADR TEST AND CERTIFICATION CENTER

Report No.: TR-24ADRTCC7013

n2A / 15KHz / 10MHz

MCH / DFT-Pi2BPSK / Outer_Full

MCH / DFT-QPSK / Outer_Full

s s
Spectrum ] = Spectrum ] =
Rof Laval 30.00 cem  Offst 7.97 08w RBW 100 kHZ Rof Laval 30.00 cem  Offst 7.7 02 = RBW 100 kHz
po ALt 40 dB - SWT S0 ms & YBW 300 kMz Mode autc Sweep 40 dB - SWT S0 ms & YBW 300 kMz Mode auto Sweep
SGL Count 1007100 SGL Count 100/100
| OEEED P Mar
T Mi1] 12.74 dibm)| I Mi[1] 13,67 dBm|
20 dom - 10764040 GHz 20 dorm ; 10760030 GHz|
TR Oce Bw 8951048951 MHz .} Oce By 8.891108891 MHz|
10 dam ~ Lol 15 11.71 di| 10 ¢8m = e A Uil 10,83 dim|
j 1.6751000 GHz| 1.6751400 GHz]
o an 0 gn 1
. . -10 dBm—t-— . .
e t
"1 ] |
=30 dBm } .
~
] T ey lrfun i ang e e o
-401 dam
-50 gem
40 gem
1001 prs Span 70.0 MHz A8 GHz 1001 prs Span 20.0 MHz
Marker | Marker |
Type | Ret | Trc | X-valus | y-valus | Function | Function Result | Type | Ret | Tre | X-valus | v-value | Function | Function Result |
My 1 12.74 gBm My 1 1.676883 GHz 13.67 cm
T 1 11.11 dam Oce Bw B.951048951 MHz T 1 18753646 GHz 10.15 dam Occ Bw B.8911
T2 1 .34 dam T2 1 18842557 GHz .74 dam
Mz 1 1.8751 Ghz -11.71 d8m Mz 1 1.87514 Ghz -10.83 d&m
M2 1 1.88452 GHz =12.20 dBm M2 1 1.88448 GHz =12.26 dBm

Cate: 7.JUN 2024 11:07:22

Cate: 7.JUN 2024 11:07:42

MCH / CP-QPSK / Outer_Full

MCH / CP-16QAM / Outer_Full

s s
Spectrum ] Spectrum ] =
Rof Laval 30.00 cem  Offst 7.97 08w RBW 100 kHZ Rof Laval 30.00 cem  Offst 7.7 02 = RBW 100 kHz
po ALt 40 dB - SWT S0 ms & YBW 300 kMz Mode autc Sweep po ALt 40 dB - SWT S0 ms & YBW 300 kMz Mode auto Sweep
L Count 100/100
TPk Mar
T LT} 9,83 dBm| T ETEY] 961 dbm|
20 dom 10794610 GHz 20 dorm 10763640 GHz|
Oce Bw 9.270729271 MHz LM Oce By . 9.290709291 MHz|
10 d8m Mz2[ A LE 15.00 dBm| 10 dam br— S M2[1 15.16 dBm|
[ A N 1800 GHz ] S T S ande| 1.6750800 GHz|
-10 L . . -100 g -‘i T T
20 dem—|" 170 ﬁ‘ 1 1 20 dam—j L — 1 - 1
20 d 20 + T
- , o \
AR AT W T r—— g LT T WY T T
-4 dam
-50 gBmy
-0 gBmy
CF 1.8 GHz 1001 prs Span 70.0 MHz 1001 prs Span 20.0 MHz
Marker | Marker |
Type | Ret | Trc | X-valus | y-value | Function | Function Result | Type | Ret | Tre | X-valun | v-value | Function | Function Result |
My 1 1.679461 Ghz .63 g8 My 1 1.676364 GHz a
T 1 18753447 Ghz 7.20 dam Oce Bw 9.270729271 MHz T 1 18753447 GHz Occ Bw 9.290709291 MHZ
T2 1 Ghz .82 dam T2 1
Mz 1 Ghiz -15.05 d&m Mz 1
M2 1 GHz =13.75 dBm M2 1

Cate: 7.JUR 2024 11:07:53

Cate: 7.JUN 2024 11:08.04

MCH / CP-64QAM / Outer_Full

MCH / CP-256QAM / Outer_Full

=

s s
Spectrum = Spectrum
Rof Laval 30.00 cem  Offst 7.97 08w RBW 100 kHZ Rof Laval 30.00 cem  Offst 7.7 02 = RBW 100 kHz
po ALt 40 dB - SWT S0 ms & YBW 300 kMz Mode autc Sweep S0 ms & YBW 300 kMz Mode auto Sweep
SGL Count 1007100
TPk Mar
T Mi1] 1014 dBm| I Mi[1] 7.32 dibm)|
20 dom 10779420 GHz 20 dorm 10762040 GHz|
Oce Bw 9.290709291 MHz Oce By 9.270729271 MHz|
- 41
10 d8m Mzl 2 15.74 i 10 dam mzi1] T2 10,15 dBm|
ik J""-"‘\J““"‘f, 18751000 GHz] .f';w L AP S e e | 16750800 GHz|
) | . T :
|
-10 dBm: i . -10 dim — . .
01 8 k
<20 dam t =01 - =
it i a0 RN FIRT-NPU 0 dem ]I
¥ I— LTy TN PP A
-4 dam -40) dBm
-50 gBmy -50 gem
-0 gBmy 40 gem
1001 prs Span 70.0 MHz A8 GHz 1001 prs Span 20.0 MHz
Marker | Marker |
Type | Ret | Trc | X-valun | y-value | Funetion | Function Result | Type | Ret | Tre | X-valus | v-value | Function | Function Result |
My 1 1.677942 Ghz 2Em My 1 1.676284 GHz 7.32 dam
T 1 18753447 Ghz Oce Bw 9.290709291 MHz T 1 18753447 GHz 2.40 dam Occ Bw 9.270729271 MHZ
T2 1 18846354 Ghz T2 1 1 BEA4154 GHz 4.52 dBm
Mz 1 1.8751 G Mz 1 -16.15 d&m
M2 1 1.88488 GHz M2 1 =16.50 d8m

Cate: 7.JUN 2024 11:08:18

Cate: 7.JUN 2024 11:08:28
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n2A / 15KHz / 15MHz

MCH / DFT-Pi2BPSK / Outer_Full

MCH / DFT-QPSK / Outer_Full

s s
Spectrum ] = Spectrum ] =
Rof Laval 30.00 cem  Offst 7.07 08w RBW 200 kHZ Rof Laval 30.00 cem  Offst 7.07 08 = RBW 200 kHz
po ALt 40 dB - SWT S0 ms & YBW 500 kMz Mode autc Sweep S0 ms & YBW 500 kMz  Mode auto Sweep
SGL Count 1007100
| OEEED
I Mi[1] 14.35 dBm| | Mi[1]
20 dom " 10762540 GHz 20 dem " 18002700 GHz|
Y. Oce Bw T2 13426573427 MHz T2 . Oce By T2 13.396603397 MHz|
10 d8m e et J\ﬁi?’““-"""\i 11,16 divm| 10 d8m For el s =Ty 9.95 dim|
1.6725300 GHz| | 1.6725900 GHz|
0 0 g8 =
=10 dBm—tp, T : u T - T
<20 dam
. Sy Kl l“‘hvf\ T .
e v STt
-4 dam -401 dBm
-50 gBmy -50 gem
-0 gBmy 40 gem
1001 prs Span 0.0 MHz A8 GHz 1001 prs
Marker | Marker
Type | Ret | Trc | X-valus | y-valus | Funetion | Function Result | Type | Ret | Tre | X-valus | v-value | Function | Function Result |
My 1 1.676254 Ghz 14.35 gém My 1 8027 Ghz 15.03 gBm
T 1 1.8723971 Ghz 11.53 dam Oce Bw 13.426573427 MHz T 1 18729271 GHz 11.09 dam Occ Bw 13,3966
T2 1 1.8BA3237 Ghz 10.63 dam T2 1 18843237 GHz 10,68 dam
Mz 1 87253 Ghz -11.16 d&m Mz 1 1.87258 Ghz -9.95 dam
M2 1 188666 GHz =7.95 dBm M2 1 188666 GHz =032 dBm

Cate: 7.JUN 2024 11:08:54

Wi &

Cate: 7.JUN 2024 11:08:20

Wi &

MCH / CP-QPSK / Outer_Full

MCH / CP-16QAM / Outer_Full

I3 I3
Spectrum ] Spectrum ] =
Rof Loval 30.00 gem  Ofset 7.07 0F w RBW 200 kHz Rof Loval 30.00 dem  OFset 7.97 08 = RBW 200 kHz
S0 ms & YBW 500 kMz Mode autc Sweep po ALt 40 dB - SWT S0 ms & YBW 500 kMz  Mode auto Sweep
GL Count 1007100
Bk Max
T LT} 1168 dBrm| T ETEY] 12.11 dBrm|
20 dam 1.0709010 GHz| =0 dam 10774520 GHzl
Oce B . 14.085914086 MHz| 1 Occ Bw . 14.115884116 MHz]
IBLLL sty 12,91 dim| 10 d8m = 2 LT PR 11,60 dbm|
| 16725900 GHz| | 18725900 GHz|
t 0 ci t
M3 s
. ’r - -10 gBm . T .
\"'\,;,. -20 d8m IL'
’ AL s WV (epp—
i T oty D o P11
-40 dam
-50 gem
40 gem
1001 pts Span 0.0 MHz Span MHz

Marker Marker
Type | Ret | Trc | X-valus | y-value | Funetion | Function Result | Type | Ret | Tre | X-valun | Function | Function Result |
ML 1 1.678981 C 11.66 2Bm ML 1 1.677453 GHz
TL 1 1.672957 Ghz 8.20 dBm Occ Bw 14095814086 MHz TL 1 18729272 GHz Occ Bw 14.115864116 MHZ
Tz 1 .52 d8m Tz 1
tz 1 -12.91 ¢Bm tz 1
M2 1 =12.04 d8m M2 1 8741 GHz

Cate: 7.JUN 2024 11:09:.32

Wi &

Cate: 7.JUN 2024 11:09:43

Wi &

MCH / CP-64QAM / Outer_Full

MCH / CP-256QAM / Outer_Full

s s
Spectrum = Spectrum =
Rof Laval 30.00 cem  Offst 7.07 08w RBW 200 kHZ Rof Laval 30.00 cem  Offst 7.07 08 = RBW 200 kHz
po ALt 40 dB - SWT S0 ms & YBW 500 kMz Mode autc Sweep S0 ms & YBW 500 kMz  Mode auto Sweep
SGL Count 1007100
TPk Mar
T Mi1] | Mi[1] B.61 dBm|
20 dom 20 dorm 18025170 GHz|
Oce Bw " 14,115884116 MHz, fQec Bw 14, 115884116 MHz|
10 d8m + . A201d, & 13,69 i 10 dam #2011 16.06 dBm|
1 18725600 CHZ LTS LN A, et 18725600 GHz|
08 L 0 a8
e
-10 i . ¥ . -100 g . .
D1 -14.431 1 | 01 .17
20 d8m 20 dam—r L
WMMW'IF b“l-'\' g selidt s i, . 1
K L o I T = ST PR PR
-4 dam -4 dam
-50 gBmy -50 gem
-0 gBmy 40 gem
Span 0.0 MHz A8 GHz 1001 prs Span MHz
Marker | Marker |
Type | Ret | Trc | Function | Function Result | Type | Ret | Tre | X-valus | y-value | Function | Function Result |
My 1 My 1 1.682517 ¢ a m
T 1 Oce Bw 14.115684116 MHz T 1 6.20 dam Occ Bw 14.115864116 MHZ
T2 1 T2 1 4.70 dam
Mz 1 Mz 1 -16.06 d&m
M2 1 M2 1 =15.20 dBm

Cate: 7.JUN 2024 11:09.55

Wi &

Cate: 7.JUMN 2024 11:10:07

Wi &
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n2A / 15KHz / 20MHz

MCH / DFT-Pi2BPSK / Outer_Full

MCH / DFT-QPSK / Outer_Full

Cate: 7.JUN 2024 11:10:31

Cate: 7.JUN 2024 11:10:55

s s
Spectrum ] Spectrum ]
Rof Laval 30.00 cem  Offst 7.07 08w RBW 200 kHZ Rof Laval 30.00 cem  Offst 7.07 08 = RBW 200 kHz
po ALt 40 dB - SWT S0 ms & YBW 500 kMz Mode autc Sweep S0 ms & YBW 500 kMz  Mode auto Sweep
SGL Count 1007100
| OEEED
T LT} 14.24 dbm| I ETEY] 13,40 dim)|
20 dom " 10740060 GHz 20 dorm 3 10714090 GHz|
T1 1 Oce Bw T2 17862137862 MHz, 1y Oce By 1 17822177822 MHz|
10 d8m fort s LY o ) L 9,61 dim| 10 dem L PP L) = AR P 12.47 dbm|
ll 18701600 GHz| | |l 1.6701200 GHz|
|0 dBm—t, + i + TR - t L s
<20 dam II l!
. b, e S
B =y R~ S T— o iy T
-4 dam -401 dBm
-50 gBmy -50 gem
-0 gBmy 40 gem
1001 prs Span 40.0 MHz A8 GHz 1001 prs Span 40.0 MHz
Marker | Marker |
Type | Ret | Trc | X-valu Yovalue | Funetion | Function Result | Type | Ret | Tre | X-valus Yovalue | Function | Function Result |
My 1 14.24 cBm My 1.671405 GHz 13.40 gBm
T 1 11.22 dam Oce Bw T 1 10.67 Occ Bw 17.822177828 MHZ
T2 1 10.35 dam T2 1
Mz 1 -9.61 d8m Mz 1 -12.47 d8m
M2 1 1.8888 Gz =10.17 d8m 1 M2 1 1.88876 GHz =11.97 d8m 1

MCH / CP-QPSK / Outer_Full

MCH / CP-16QAM / Outer_Full

1

(s
Spectrum

Cate: 7.JUN 2024 11:11:07

—
Spectrum ]
Rof Laval 30.00 cem  Offst 7.07 08w RBW 200 kHZ Rof Laval 30.00 cem  Offst 7.07 08 = RBW 200 kHz
S0 ms & YBW 500 kMz Mode autc Sweep po ALt 40 dB - SWT S0 ms & YBW 500 kMz  Mode auto Sweep
T LT} 11.06 dBrm| T ETEY] 10.22 dbm|
20 dom 10700490 GHz 20 dorm 10757240 GHz|
Oce Bw y 18.901098901 MHz, = Oce By : 18.9410585941 MHz|
10 dam M W 12,11 dim| 10 é8m T ML 2 14.03 dim|
T e e v
i 1.6701200 GHz| J" B wu"'& 1.6701200 GHz|
o an 1 o8
-10 dBm . by - -10 B e . »L« -
o1 7 i x 01 -15.77 1 :
20 dBm 20 ¢Bm ,Jl
1
SR I Uit o ool LLTTT TS
-4 dam -401 dBm
-50 gBmy -50 gem
-0 gBmy 40 gem
CF 1.8 GHz 1001 prs Span 40.0 MHz 1001 prs Span 40.0 MHz
Marker | Marker |
Type | Ret | Trc | X-valus | y-value | Function | Function Result | Type | Ret | Tre | X-valun | v-value | Function | Function Result |
My 1 1.670845 Ghz 11.06 cam My 1 1.675724 GHz
T 1 7.22 d8m Oce Bw 16501058901 MHz T 1 Occ Bw
T2 1 .13 dam T2 1
Mz 1 2 Ghz -12.11 d&m Mz 1
Mz 1 Ghz 1462 dBm | M2 1 |

Cate: 7.JUN 2024 11:11:18

MCH / CP-64QAM / Outer_Full

MCH / CP-256QAM / Outer_Fu

Cate: 7.JUN 2024 11:11:30

Cate: 7.JUN 2024 11:11:43

s s
Spectrum Spectrum
Rof Loval 30.00 gem  Ofset 7.07 0F w RBW 200 kHz Rof Loval 30.00 dem  OFset 7.97 08 = RBW 200 kHz
po ALt 40 dB - SWT S0 ms & YBW 500 kMz Mode autc Sweep S0 ms & YBW 500 kMz  Mode auto Sweep
SGL Count 1007100
TPk Mar
T LT} 10.0% dBr| T ETEY] 7.72 dbrm|
20 dom 10722000 GHz 20 dorm 10715200 GHz|
1 Oce Bw N 189410568941 MHz Oce By 18,861138861 MHz|
10 d8m - M2[1 : 14,11 b 10 dam E mzi1] 16.17 dBm|
e AL e
T AT ) Ml 16700800 GHz, P MR N P - 16701200 GHz|
0 08 4
0 1 0 g8 |
-10 ¢Bm . -t . -10 g8 . . .
D1 -15.566 dan f . 5,
20 g8m ; T 3 : 3
et AU DY mnna 20cam—| ey
" | ELs U e wr—
-4 dam -4 dBm
-50 gBmy -50 gem
-0 gBmy 40 gem
1001 prs Span 40.0 MHz A8 GHz 1001 prs Span 40.0 MHz
Marker | Marker |
Type | Ret | Trc | X-valus | y-value | Function | Function Result | Type | Ret | Tre | X-valun | v-value | Function | Function Result |
My 1 1.672208 Ghz = My 1 1.671528 GHz 7.72 dam
T 1 18704895 Ghz Oce Bw 16.941058941 MHz T 1 5.66 dam Occ Bw 61 WHz
T2 1 T2 1 3.75 dém
Mz 1 Mz 1 ~16.17 d&m
Mz 1 | Mz 1 -18.10 dBm |
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n2A / 15KHz / 25MHz

MCH / DFT-QPSK / Outer_Full

Cate: 7.JUR 2024 1111208

Cate: 7.JUN 2024 111225

MCH / DFT-Pi2BPSK / Outer_Full
s s
Spectrum ] = Spectrum ] =
Rof Laval 30.00 cem  Offsot 7.07 08w RBW 200 kHZ Rof Laval 30.00 cem  Offst 7.7 02 = RBW 200 kHz
po ALt 40 dB - SWT S0ms & YBW 1MHz Mode Autc Sweep po ALt 40 dB - SWT S0ms & YBW 1MHz Mode auto Sweep
SGL Count 1007100 SGL Count 100/100
| OEEED P Mar
T LT} 14.19 dbm| T ETEY] 14.26 dbm|
20 derm i 1.0052950 GHz 20 dorm ) 10710500 GHz|
i Oog By T 22877122877 MHz N Oce Bw 22877122077 MHz]
10 d8m ke e A"‘”"ﬂ% g = 11.04 divm| 10 dam T e A 9.46 dim|
1.B6T6000 GHz| Jl | 18676500 GHz|
o ds = o w3 |I
|10 dBm—t, . + t |10 dBm—t, ) ) 740 cmmeF + £ < :
- | S| |
20 d8m t T "
ot 2 Al L ” / R I e T
-4 dam -401 dBm
-50 gBmy -50 gem
-0 gBmy 40 gem
1001 prs Span 50.0 MHz A8 GHz 1001 prs Span MHz
Marker | Marker |
Type | Ret | Trc | X-valus | y-value | Funetion | Function Result | Type | Ret | Tre | | v-value | Function | Function Result |
My 1 1.68520: 14.15 2Bm My 1 Ghz 14.26 2Bm
T 1 10.87 dam Oce Bw 22877122877 MHT T 1 Ghz 11.37 dam Occ Bw 22877122877 MHZ
T2 1 J 11.37 dam T2 1 Ghz 10.50 dam
Mz 1 1.8676 Ghz ~11.04 d&m Mz 1 Ghiz -9.46 dBm
M2 1 BI148 GHz =10.0% d8m M2 1 1.8915 GHz =11.42 dBm

MCH / CP-QPSK / Outer_Full

MCH / CP-16QAM / Outer_Full

=

Cate: 7.JUR 2024 1111235

Cate: 7.JUN 2024 1111245

s s
Spectrum ] Spectrum ]
Rof Laval 30.00 cem  Offsot 7.07 08w RBW 200 kHZ Rof Laval 30.00 cem  Offst 7.7 02 = RBW 200 kHz
S0ms & YBW 1MHz Mode Autc Sweep po ALt 40 dB - SWT S0ms & YBW 1MHz Mode auto Sweep
T LT} 11.36 dBrm| T ETEY] 12.54 dbrm|
1.0712090 GHz 20 dorm 10039460 GHz]
M1 Oce B 23,726278726 MHz - Thee Bw . 23,726273726 MHz|
12,60 dBm| 10 d8m AL 12,30 dBm|
1.8676000 GHzl | 1.8676000 GHz|
e ™
]\““l.-“lw.u-l\udl‘i"'} L T ki
-4 dam
-50 gBmy
-0 gBmy
CF 1.8 GHz 1001 prs Span 50.0 MHz 1001 prs
Marker | Marker
Type | Ret | Trc | X-valus | y-value | Function | Function Result | Type | Ret | Tre | X-valun | v-value | Function | Function Result |
My 1 1.671200 Ghz 11.36 dBm My 1 1.683946 GHz E
T 1 18681616 Ghz 8.9 dam Oce Bw 23.726273726 MHz T 1 1.B681618 GHz Occ Bw
T2 1 18518881 Ghz .83 dam T2 1 18518881 GHz
Mz 1 1.8676 Ghz -12.68 d&m Mz 1 1.8676 GHz
M2 1 1.89238 GHz =12.41 dBm M2 1 1.8923 GHz

MCH / CP-64QAM / Outer_Full

MCH / CP-256QAM / Outer_Full
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Spectrum

=

Cate: 7.JUR 2024 1111256

—
Spectrum
Rof Loval 30.00 gem Ot 7.07 0f w RBW 300 kHz Rof Laval 30.00 cem  Offst 7.7 02 = RBW 200 kHz
po ALt 40 dB - SWT S0ms & YBW 1MHz Mode Autc Sweep S0ms & YBW 1MHz Mode auto Sweep
SGL Count 1007100
TPk Mar
T LT} 11.58 dBm| T ETEY] B.44 dBm)|
20 dom 10707590 GHz 20 dorm 10066930 GHz|
n Y Oce Bw ; 23,726278726 MHz 23676328676 MHz|
10 dBm AUty 12,20 dn 10 ¢Bm + 15.23 dbm)|
ﬁl 1.8676500 GHzl b ok (dntiey Gkt 18676500 GHz|
o an 0 gn |
I |
-10 dBm: . . -10 g8 - . qu .
D1 -14.422 T 1 r 17,553 di ! ]
<20 dam B S5 do—l0L -17.563 danv JI
ottt bt ks e sr g aloahd ok | 'S R Y
-4 dam -401 dBm
-50 gBmy -50 gem
-0 gBmy 40 gem
1001 prs Span 50.0 MHz A8 GHz 1001 prs
Marker | Marker
Type | Ret | Trc | X-valun | y-value | Funetion | Function Result | Type | Ret | Tre | X-valun | v-value | Function |
My 1 1.670750 Ghz 56 gBm My 1 1.686693 ¢ .44 dam
T 1 18681118 Ghz Oce Bw 23.726273726 MHz T 1 4.65 dam Occ Bw
T2 1 18518382 Ghz T2 1 4.41 dBm
Mz 1 Mz 1 -15.23 dBm
M2 1 M2 1 =15.15 dBm

Cate: 7.JUN 2024 1111319
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ADR TEST AND CERTIFICATION CENTER

Report No.: TR-24ADRTCC7013

n2A / 15KHz / 30MHz

MCH / DFT-Pi2BPSK / Outer_Full

MCH / DFT-QPSK / Outer_Full

Cate: 7.JUN 2024 11:1342

s s
Spectrum ] = Spectrum ] =
Rof Laval 30.00 cem  Offsot 7.07 08w RBW 200 kHZ Rof Laval 30.00 cem  Offst 7.7 02 = RBW 200 kHz
po ALt 40 dB - SWT S0ms & YBW 1MHz Mode Autc Sweep 40 dB - SWT S0ms & YBW 1MHz Mode auto Sweep
SGL Count 1007100 SGL Count 100/100
| OEEED P Mar
T LT} 14.50 dbrm| T ETEY] 1315 diim)|
29 & 10604920 GHz 20 d 18662740 GHz|
20 dam - 20 dam
w Oce Bw T 28.591408591 MHz Oce By - 28.591408591 MHz|
10 d8m et Pl il "WW[-'\-?“"\:“"‘-"“'W 10,66 dim| 10 dam s oA :vy-v--—w‘«wv\i 10,66 divm|
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-50 gBmy -50 gem
-0 gBmy 40 gem
1001 prs Span 60.0 MHz A8 GHz 1001 prs
Marker | Marker
Type | Ret | Trc | X-valus | y-value | Function | Function Result | Type | Ret | Tre | X-valun | v-value | Function | Function Result |
My 1 14.50 dBm My 1 1.886274 GHz 13.15 gém
T 1 10.97 dam Oce Bw 26.531408591 MHZ T 1 1.B656743 GHz .94 dam Occ Bw
T2 1 .88 dam T2 1 18542657 GHz .06 dam
Mz 1 -10.66 dam Mz 1 1.86506 Ghz -10.66 dam
M2 1 =10.32 d8m M2 1 1.89488 GHz =11.32 dBm

Wi &

Cate: 7.JUN 2024 11:14:01

MCH / CP-QPSK / Outer_Full

MCH / CP-16QAM / Outer_Full

Cate: 7.JUN 2024 11:1412
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Spectrum ] Spectrum ] =
Rof Loval 30.00 gem Ot 7.07 0f w RBW 300 kHz Rof Loval 30.00 dem  OFset 7.97 08 = RBW 200 kHz
S0ms & YBW 1MHz Mode Autc Sweep po ALt 40 dB - SWT S0ms & YBW 1MHz Mode auto Sweep
GL Count 1007100
P Mar
T LT} 10,85 dim| T ETEY] 11.02 dbm|
20 dom 10721480 GHz 20 dorm 10049750 GHz]
= [ Oce Bw <5 28.591408591 MHz ; Mace Bw . 28.531468531 MHz|
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CF 1.8 GHz 1001 prs Span 60.0 MHz 1001 prs
Marker | Marker
Type | Ret | Trc | X-valus | y-value | Funetion | Function Result | Type | Ret | Tre | X-valun | v-value | Function | Function Result |
My 1 1.672148 Ghz 10.85 géi My 1 1.684975 GHz
T 1 1.B656743 Ghz 8.07 dam Oce Bw 26.531408591 MHZ T 1 1.B657343 GHz Occ Bw
T2 1 .54 dam T2 1 18542657 GHz
Mz 1 ~14.00 d&m Mz 1 1.86506 Ghz
M2 1 =14.22 dBm M2 1 9488 GHz

Cate: 7.JUN 2024 11:14:22

MCH / CP-64QAM / Outer_Full

MCH / CP-256QAM / Outer_Full
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Spectrum
Rof Laval 30.00 cem  Offsot 7.07 08w RBW 200 kHZ Rof Laval 30.00 cem  Offst 7.7 02 = RBW 200 kHz
po ALt 40 dB - SWT S0ms & YBW 1MHz Mode Autc Sweep S0ms & YBW 1MHz Mode auto Sweep
SGL Count 1007100
TPk Mar
T LT} 10.35 dBm T ETEY] 7.81 dbm|
20 dom 10721400 GHz 20 dorm 10745450 GHz|
M1 Oce Bw i 28.591408591 MHz ] Oce By 28.531468531 MHz|
a T1 ¥ a L ¥
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o e S e
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Marker | Marker
Type | Ret | Trc | X-valus | y-value | Function | Function Result | Type | Ret | Tre | X-valus | v-value | Function | Function Result |
My 1 1.672148 Ghz 10.35 dam My 1 1.674545 GHz 7
T 1 1.B656743 Ghz 7.3 Oce Bw 26.531408591 MHZ T 1 1.B657343 GHz Occ Bw
T2 1 18542657 Ghz 7t T2 1 18542657 GHz
Mz 1 2 G -15.28 Mz 1 4506 GHz
M2 1 =14.58 M2 1 9488 GHz =17 84 dBm
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n2A / 15KHz / 35MHz

MCH / DFT-Pi2BPSK / Outer_Full

MCH / DFT-QPSK / Outer_Full

Cate: 7.JUN 2024 11:15:44

s s
Spectrum ] = Spectrum ] =
Rof Loval 30.00 gem Ot 7.07 0f w RBW 300 kHz Rof Loval 30.00 dem  OFset 7.97 08 = RBW 200 kHz
po ALt 40 dB - SWT S0ms & YBW 1MHz Mode Autc Sweep S0ms & YBW 1MHz Mode auto Sweep
SGL Count 1007100
| OEEED
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20 dom . 1.8711190 GHz 20 dorm 10603920 GHz|
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Marker | Marker |
Type | Ret | Trc | X-valus | y-value | Function | Function Result | Type | Ret | Tre | X-valus | v-value | Function | Function Result |
My 1 1671110 Ghz 13.55 dem My 1 1.858392 GHz 12.36 gém
T 1 18631468 Ghz 10.47 Oce Bw 32167632168 MHZ T 1 1.8632168 GHz 10.33 dam Occ Bw 32097902098 MHZ
T2 1 18953147 Ghz .26 dam T2 1 18953147 GHz 4.6 dBm
Mz 1 86257 Ghz -11.57 dam Mz 1 1.86257 Ghz -11.90 d&m
M2 1 189506 Gz =986 dBm M2 1 1.89596 GHz =10.77 d8m

(T Il

Cate: 7.JUN 2024 11:16:11

Wi &

MCH / CP-QPSK / Outer_Full

MCH / CP-16QAM / Outer_Full

Cate: 7.JUN 2024 111621

(T Il

Cate: 7.JUN 2024 11:16:31
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Spectrum ] Spectrum ] =
Rof Laval 30.00 cem  Offsot 7.07 08w RBW 200 kHZ Rof Laval 30.00 cem  Offst 7.7 02 = RBW 200 kHz
S0ms & YBW 1MHz Mode Autc Sweep po ALt 40 dB - SWT S0ms & YBW 1MHz Mode auto Sweep
T Mi1] 10,69 dBm| I Mi[1] 10,99 dBm|
20 derm 18660140 GHz} 20 dem 18650740 GHz
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T3 - -
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Marker | Marker |
Type | Ret | Trc | X-valus | y-value | Function | Function Result | Type | Ret | Tre | X-valus | v-value | Function | Function Result |
ML 1 1.686014 Ghz 10.65 2Bm ML 1 1.685874 Ghr 10.95 2Bm
TL 1 1.B632168 Ghz 7.36 dBm Occ Bw 33.566433566 MH TL 1 1.B632168 GHz 6.95 dBm Occ Bw 33,4965
Tz 1 18547832 GHz 7.22 d8m Tz 1 18547133 GHz 7.66 dBm
tz 1 1.86257 GHz ~11.68 B tz 1 1.86264 GHz -13.21 ¢Bm
M2 1 BI736 Gz =13.24 dBm M2 1 9736 GHz =13.10 dBm

MCH / CP-64QAM / Outer_Full

MCH / CP-256QAM / Outer_Full

Cate: 7.JUN 2024 1111642

(T Il

Cate: 7.JUMN 2024 11:16:53
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Spectrum = Spectrum
Rof Loval 30.00 gem Ot 7.07 0f w RBW 300 kHz Rof Laval 30.00 cem  Offst 7.7 02 = RBW 200 kHz
po ALt 40 dB - SWT S0ms & YBW 1MHz Mode Autc Sweep S0ms & YBW 1MHz Mode auto Sweep
SGL Count 1007100
TPk Mar
T Mi[1] 10.07 dBm| T ML)
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10 d8m mz[1] i +.09 db 10 dam mzi1]
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Marker | Marker |
Type | Ret | Trc | Yovalue | Funetion | Function Result | Type | Ret | Tre | X-valus | v-value | Function | Function Result |
My 1 10.07 cam My 1 7.05 dam
T 1 749 Oce Bw T 1 4.13 dam Occ Bw
T2 1 7.0 T2 1 2.77 dém
Mz 1 -14.89 Mz 1 -18.27 d8m
M2 1 =15.77 M2 1 =15.50 d8m
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n2A / 15KHz / 40MHz
MCH / DFT-Pi2BPSK / Outer_Full MCH / DFT-QPSK / Outer_Full

s s
Spectrum ] = Spectrum ] =
Rof Laval 30.00 cem  Offs6t 7.07 08w RBW 500 kHZ Rof Laval 30.00 cem DSt 7.07 02 = RBW 500 kHz
po ALt 40 dB - SWT S0ms & YBW 1MHz Mode Autc Sweep S0ms & YBW 1MHz Mode auto Sweep
SGL Count 1007100
| OEEED
T LT} 15.42 dbm| T ETEY] 14.17 dbr|
20 dom a1z 18701700 GHz 18609790 GHz|
T1 T Oce fiv 2 28.601398601 MHz Oce By T: 28.601398601 MHz|
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1001 prs Span 0.0 MHz A8 GHz 1001 prs Span 80.0 MHz
Marker | Marker |
Type | Ret | Trc | X-valus | y-value | Function | Function Result | Type | Ret | Tre | X-valun | v-value | Function | Function Result |
My 1 15 42 dBm My 1.850976 GHz 14.17 2Bm
T 1 11.43 dam Oce Bw T 1 18606593 GHz 11.93 dam Occ Bw
T2 1 106 dBm T2 1 18552607 GHz 11.10 dam
Mz 1 2 G -6.95 dam Mz 1 186 Ghz -8.80 d8m
M2 1 1.50008 GHz =10.0% d8m M2 1 1.50008 GHz =8.77 dBm

Cate: 7.JUMN 2024 11:17:50

MCH / CP-QPSK / Outer_Full MCH / CP-16QAM / Outer_Full

Cate: 7.JUN 2024 111723

I3 I3
Spectrum ] Spectrum ] =
Rof Loval 30.00 d2m  OHset 7.07 08 e RBW 500 kHZ Rof Loval 30.00 02m  Offset 7.7 02 w RBW 500 kHz
S0ms & YBW 1MHz Mode auto Sweep p= ALt 40 dB - SWT S0ms & YBW 1MHz Mode auto Sweep
GL Count 1007100
Bk Max
T Mi1] 12.10 dim)| | Mi[1] 12.39 diim)|
10670530 GHz| =0 dam 1.0957440 GHzl
M1 Occ Bw 1 98.521478521 MHz| Occaw M 88.601398601 MHZ|
1 TET NN T 11.55 dibm| 10 dam i 11.98 dim|
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"y LT e — Al e
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-60 gBm’
CF 1.68 GHz 1001 pts Span A0.0 MHz 1001 pts Span B0.0 MHz
Marker | Marker |
Type | Ret | Trc | Yovalue | Funetion | Function Result | Type | Ret | Tre | X-valun | v-value | Function | Function Result |
ML 1 12.10 g8 ML 1 1.EBE744 GHz
T1 1 9.63 dom Occ Bw 3B,521478521 MHZ T1 1 1.BE06593 GHz Occ Bw
T2 1 9.40 dBm T2 1 18552607 GHz
Mz 1 -11.55 g8m Mz 1 186992 Gz
M3 1 1.50008 GHz =11 88 dBm M3 1 1.9 GHz

Cate: 7.JUN 2024 11:18:10

MCH / CP-64QAM / Outer_Full MCH / CP-256QAM / Outer_Full

Cate: 7.JUR 2024 11:18:00

s s
Spectrum = Spectrum ] =
Rof Loval 30.00 gem  Ofset 7.07 0f w RBW 500 kA2 Rof Loval 30.00 dem  OFset 7.97 08 = RBW 500 kHz
po ALt 40 dB - SWT S0ms & YBW 1MHz Mode Autc Sweep S0ms & YBW 1MHz Mode auto Sweep
SGL Count 1007100
TPk Mar
T LT} 11.56 dBrm| T ETEY] B.65 dBm|
20 dom 18670530 GHz 20 dorm 10695300 GHz|
s M Oce Bw - 38.521476521 MHz " Oce By 28.601398601 MHz|
10 dem - M2 b Aty 12.60 dn 10 dém - M2[1] T 17.06 dim|
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0 s ; 20
s
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-50 gBmy -50 gem
-0 gBmy 40 gem
1001 prs Span 0.0 MHz A8 GHz 1001 prs Span 80.0 MHz
Marker | Marker |
Type | Ret | Trc | X-valus | y-value | Funetion | Function Result | Type | Ret | Tre | X-valus | v-value | Function | Function Result |
My 1 1.657053 56 dam My 1 .60 dam
T 1 Oce Bw 36521478521 MHZ T 1 5.36 dam Occ Bw
T2 1 T2 1 .10 dam
Mz 1 2 Ghz -12.68 d8m Mz 1 ~17.06 dam
M2 1 GHz =11.98 dBm M2 1 ! =17.28 dBm

Cate: 7.JUN 2024 111832

Cate: 7.JUN 2024 111821
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5. Conducted Band Edges
5.1. Test Plots

n2A / 15KHz / 5MHz

LCH / DFT-Pi2BPSK / Edge_1RB_Left

HCH / DFT-Pi2BPSK / Edge_1RB_Right

Spectrum ] o

Ref Level 32.00 cBm  Offset 7.57 db Mode auto Sweep
SGL Count 1007100

Spectrum ] o

Ref Level 32.00 cém Offset 757 db Mode auto Sweep
SGL Count 100/100
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Spurious Emissions Spurious Emisslans
Hangalow | Rangeup | REW | Eraguency |__Pawarabs | Abimit | RangeLow | Rangeup | REW | Eraquency |__Pawarabs |
45 GHz 1.845 GHz 1.000 MHz 1848964 GHz -21.04 d& a5 GHz 1.910 GHz 100.000 kHz 1.90545 GHz 15.53 dém
49 GHz 1.850 GHz 50.000 kHz 1.85000 GHz .25 di 10 GHz 1.911 GHz 50.000 kHz 1.91000 GHz ~23.03 dém
50 GHz 1 858 GHz 100,000 kHz 1 BE03L GHz -10.00 dB 11 GHz 1918 GHz 1.000 bz 191102 GHz -33.72 dbm

Cate: 7.JUN 2024 11:19:08

Cate: 7.JUN 2024 11:20:45

LCH / DFT-Pi2BPSK / Outer_Full

HCH / DFT-Pi2BPSK / Outer_Full

Spectrum ]

Ref Level 32.00 cBm  Offset 7.57 db
SGL Count 1007100

Mode auto Sweep

Spectrum ]

Ref Level 32.00 cém Offset 757 db
SGL Count 100/100

Mode auto Sweep
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‘spurious Emissions ‘spurious Emissions
Range low | Rangeup | BBW | Eraquency |__Powerabs | Alimit | Bange Low | Rangeup | BEW | Fraquency |__Powerabs | Alimit |
1.845 GHz 1.000 MHz 184815 GHz - 05 GHz 1.910 Gz 100.000 kHz 1.90633 GHz 7.7 dBm 25 da
1.850 GHz 50,000 kHz 1.85000 GHz 2 10 GHz 1.911 Ghz 50,000 kHz 1.91000 GHz -35.80 dbm .80 di
1.858 Ghr 100.000 kHz 185032 GHz =22.30 dB 11 GHz 1.918 GHz 1.000 MHz 1.91213 GHz =30.45 dBm =17.45 db
L J L JL J

Cate: 7.JUN 2024 111928

Cate: 7.JUN 2024 11:21:03

LCH / DFT-QPSK / Edge_1RB_Left

HCH / DFT-QPSK / Edge_1RB_Right

Spectrum ]

Ref Level 32.00 cBm  Offset 7.57 db
SGL Count 1007100

Mode auto Sweep

Spectrum ]
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SGL Count 100/100
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Range low | Rangeup | BBW | Eraquency |__Powerabs | Alimit | RangeLow | Rangeup | BEW | Fraquency |__Powerabs | Almit |
1.845 GHz 1 184899 GHz -34.02 dBm -21.02 da 05 GHz 1.910 Gz 100.000 kHz 190585 GHz -
1.850 GHz 50,000 kHz 1.85000 GHz X 10 GHz 1.911 Ghz 50,000 kHz 1.91000 GHz
1.858 Ghr 100.000 kHz 1 82031 GHz 511 GHz 1.918 GHz 1.000 MHz 1.91102 GHz =21.74 dB
L I J L J
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LCH / DFT-QPSK / Outer_Full

HCH / DFT-QPSK / Outer_Full

1 G

Spectrum ] Spectrum
Ref Level 32.00 cBm  Offset 7.57 db Mode auto Sweep Ref Level 32.00 cém Offset 757 db Mode auto Sweep
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‘spurious Emissions ‘spurious Emissions
Range low | Rangeup | REW | |__Powerabs | Aimit | RangeLow | Rangeup | REW | Eraquency |__Powarabs |
45 GHz 1.845 GHz 1.000 MHz 1.84744 GHz -25.44 dBm -16.49 da 05 GHz 1.910 Gz 100.000 kHz 180514 GHz 7.11 dBm
1.850 GHz 50,000 kHz 1.85000 GHz Fade 10 GHz 1.911 Ghz 50,000 kHz 1.91000 GHz -35.61 dbm
1.858 Ghr 100.000 kHz 1 85419 GHz =22.96 dB 11 GHz 1.918 GHz 1.000 MHz 1.91260 GHz =30.59 dBm 17.

Cate: 7.JUN 2024 11:20114

Cate: 7.JUN 2024 11:21:49
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HCH / DFT-Pi2BPSK / Edge_1RB_Right
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Spectrum
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Cate: 7.JUR 2024 11:23.05
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